EEEI@SH“MU@A\ Instruction Manual HR#kiRBAE

Meter Visor for Monkey125 ~ A—%—/\AH —Monkey125 [ Part No. 510-400-3100 ]
Applicable models & i:EfE Usage notes R EDTFE

® Be sure to read this manual carefully before starting the installation.
Hi)é\l 0[;'?‘ (‘_?/é?;g)ew 25 ® Yoshimura Japan will not bear any responsibility for any losses caused by improper use or

installation of this product.

This manual must be retained until the product is scrapped.

CHEARICDT REREGBAEE S HRATZEL,
RERDBESFEACRYMFICE>TELEBEIOVWTRER T ZOEZEZEVERA,
CORIKRBAE (L, AEANHEESNIFETHERIZREL TS,

FRP%!F‘I:II:IIZDL\-C

o AHBADFRPEG (NAHF ) [ZIZEROMEDHLEENHYET . RMOMEE LEITSH
BO=H, JL—L-RIEDHRIZEYFELEADTFHI T EIZEL,

-JBO3- (21-23)
-JB05- (24-)

Safety precautions ZELDTIE

#& A  Indicates potential hazards that may cause serious accident.
/N WARNING B4 Frimemnny

e Be sure to install products with appropriate qualifications and knowledge.

e For installation and inspection, follow the instructions as described in the instruction manual or service manual. Incorrect installation and
inspection may lead to accidents during driving.

Tighten bolts and nuts with specified torque according to service manual. Tightening defects may cause parts to drop off or cause damage.
If abnormal noise or dropout of parts occurs during driving, stop the vehicle immediately in a safe place and stop running.
HEOIMY T EBYGER . MEEETHANIToOTIZALY,

YT O ARIEEIRGRAEE IV —ERTZa7ILICEREHEDO AR, BREICHE T,

RILMOFYREH—ERTZaTILIZREDNREMNL I TREOF T EL TS,

FETHICEECHBROBRELGRENRELLIGEE. BELICEMEZREMIGAICFELSE ., ETEHRLELTZSL,

& A TI N :I:,; Indicates potential hazards that may cause injury or product damage.
CAUTION EE gyacszonsisormcsyYEs.

e When installing the product, be sure that the engine is cold. It may cause burns.

e When installing the product, please stabilize the vehicle sufficiently in a flat place.

e When installing the product, wear a glove and pay attention to the edge part of the product.
o BWEDWMYMFIFIE. BTITUD -IT75—DSEFIZITo>TIZELY,

o HEBOMYMIFIE, FHEGIGMTEAMETHICKESE TIToTIZELY,

o HBOmMYMIFIE. yO—THEEFRAL, RO YDHISERLTIT> TS,

Set contents VAR

No. Part No. @& Description S Qy.#&
AN Visor Unpainted
@ | 510-400-3110 A L 1 .
®@| 510-400-0120 Visor bracket 1 @
o s 7 |
ANE. Flange button bolt M5x15
| 8064053015 IS5 OB RILEMEX15 2 [
Cap bolt M5x18
@| 8007053018 FryIRILMEx18 2
Washer M5
® | 812-105-1208 TS —M5 4
Well nut
® | 522-196-1060 B LFuk 2 a
Sticker )
-400- =/
@ | 510-400-0130 ZFwh— 1 .
Rubber
510-400-0140 L 1

DARTYA—IFFigIITRBBRLTEYFER A BEXTYA—DREYAES I,
*@ Sticker is not shown in Fig.1. See “Applying sticker” on next page.

Fig.1

Meter Visor for Monkey125 /251008 YS 1/4



Applying sticker @QRTvh—DEEYH

Sticker mount
B [ _ RHEIAILL

o~

S

Sticker A TvyHh—

Protection film

Clean visor and take off oil or dust, and spray soapy water.

Take off sticker and protection film together from sticker mount and apply them on visor.

Set the sticker location and squeeze off air bubbles or soapy water gently from inside to out.

Pay attention and remove protection film slowly. Squeeze off air bubbles or soapy water gently if it is left.

BEBRTCNA S —DREDMDESEMY, FEEFIEREKEFRETRENTET,
ATYN—ERETIVLIERD L, NAF—~KDBYVEFIALGNSMEZEHETHYFITET.
MENTNEVFRESZENOVIREENV-AF—O—EFTHLALIMIICAN > TKOESREIREMYET .
RETAIVLEDOKYERINALTERTY . FEERFNZOTLSEETIETHLHL TIRERM> TS,

Meter Visor for Monkey125 /251008 YS 2/4



Installation HRY {17 4:%

1. Refer Fig.2-a, remove 2 of stock bolt at LH and RH. Remove head light unit and unplug connector shown in Fig.2-b.

Fig.2-aloRLI-ER2RDMIERILNERYALETS
MEANYRSAbLZ YRR, Fig.2-bIZRUIREDARIZ—EH LIV ERYSLET,

2. Photocopy pattern on page4, fit it on headlight case and drill 2 of D=9.6mm holes.
<Procedure>
(1) Protect wirings with adhesive tape and keep away them from the place holes are being made.
(2) Apply pattern on the headlight case and fix it. Make a punch mark in the middle of 9.6mm circle on both LH and RH.
(8) Make holes and widen them slowly while checking the locations are right.

®EC. HHOENLAITHELD., TROEMICEHLE TANYRSAN—R (BEIEE) LA D ER2EFI~09.6MNERITES
<INMIFIE>

(1) ~ANYRSAMr—AREDEREG D TELR, BET—THFTRETLEN OB T DHRITRELET

(2) BIREANYRSANT—ANEDOET—TETEEL. 09.6DHF LR FETHMERITET,

@) FHMINEDANSZEF, FILAT N TOENAFERLAEN SR AITRELRIT TEI.6MNRITLTIEEL,

Be careful not to damage any wiring or part inside of headlight case.

CAUTION F&E
(& 8) NER D EREE S (TR SEB L TS,

3. Put ® well nut at the hole, and mount @ visor bracket with @ cap bolt M5x18 and ® washer M5. (See Fig.3).
Tighten bolt and confirm visor bracket is fixed firmly. Refer Fig.4 for fastening amount.

RIF=RIZITILF Y ® ZELRAR ., Ty TRILEMEx18 @ 2Ty v—M5 ® &L, RT7— @ ZlYHFITET, (Fig.388])
M5x18 @ DRILEEFEDAH . RT— @ BANYRSA M —RIZHEEIZETEINTWAEEHEZELTESL, (D)L vk ® &5
&Y. RILEETHAImML EH D IREAFEOAAED BRELYET) (Fig.ssR)

4. Put head light unit back to original position with stock bolts. Mount (@ visor on @ visor bracket with 3 flange button bolt
M5x15 and ® washer M5. (See Fig.1) Apply ® rubber between @ visor and speed meter. (See Fig.1)
In case the clearance between Q) visor and other parts are not enough or not even, unscrew @ cap bolt M5x18 and readjust
the position.

1. THLEHIEAYRSA A=y ETTIZREL., MIIERILNTRY T, 7250 0REDARILEMSEXx15 @) 12Tyl v—M5 ® Z&EL. /\
A — O #BWYFITET, (Fig.1SHE)

NAH— D EERMODBEBNFFITZEEE. TvvTRILE @ 2ED. AT7— @ OUEZRHEL TS,

NAHF—D DLEEBIZE—IL @ ZILDHAH . A—F—EDFiBEHCIENHEET , (Fig.1BH8)

Fig.2-a Fig.2-b

Connector
aARyI—

Stock bolt

HIERILE

Fig.3

Headlight case
ANYRZAMr—R

Meter Visor for Monkey125 /251008 YS 3/4



Pattern EY#E

 Photocopy and cut the pattern. Set center line and base line on the Headlight case to make holes. (See Fig.5) 85
- BifEOE—L, Fig 525 &2, BEREPIDRE AVRFAMT—ZANEHETIHEALEEL,

/

g i .
\Outer line PI{E") T 4%

Base line (Set center line and base line on the Headlight case)

HEER (CHODEEREDPDTEDLETEEYY)

Fig.5 Base line (Stepped part) Z#E4R (BfTEE)

Headlight case
ANYRSAMr—R

After Installation HY {17

Check clearance between visor and speed meter or others once again. Retighten all the bolts before and after riding.
EATR- ETRICIIBREOEE. BEFORBRALGVOIERE FRL. BEITIECTROEDIBLIEO ZTE>TZEL,

. . . . . . Yoshimura Japan Co.,Ltd.
If any failure was found, please stop installing and using, notify Yoshimura Japan 6748 Nakatsu, Aikawa-machi, Aiko-gun
through the selling dealer. Please note that Yoshimura Japan do not take any Kanagawa—préf. 243.0303 Ja;,)an ’
responsibility or liability for any damage or loss caused through using this product.

#) AL LSy Of
HREICFEEOHIIGEIEMYMFFTRUFERZHLEL, BR) AL DvIRUFE T243-0303 %I IR B R ARE) | BT 26748 PEALE -l
TIHETIL, #. AEFZOFERICERT 5EFICOLNTEERIETZOEREE BENADE: B ;-E‘ra
—tanELA,

E %0y
https://www.yoshimura-jp.com/contact/inquiry L "

Meter Visor for Monkey125 / 251008 YS 4/4




